- CASE MODEL 210
COMPACT ' TRACTOR

. S/N 9701396 AND AFTER

Parts Catalog No. 1323

Print Shop 2500 ‘9_76 ":'-'5_"
F
-
# .
. ! By
e
I

]
ALPHABETICAL INDEX
Tl - ENGINE SECTION % .
_ PAGE  -GRID ‘ PAGE
AirCleaner. . ................ 5 AB Filter, Breather ....... P e 7
Battery ..................... 49 D8 Fiywheel............é? ..... 11
Belt, Starter-Generator ......, 15 B2 Fuel Pump........ S 16-17
Breather, Crankcase.......... ' 7 . AB- * Fuel Strainer .. ... . e - . 16
Camshaft ........... e -7 A8 Fuel System ............... . 15
Carburetor ... ......... P 16-17 B2-B4 Gasket Kits ............ . 13
ConhectingRod ............. ) 9 A0 Governor ........ PP N
Crankshaft............ L .9 " A10 Muffler..................... 5
Cylindet Block . ........ e SN A12 OitPan ..o .. L 11
CylinderHead ........ AP 11 A2 Piston...... . e e 9
Electrical System ............ 49-51° D8-D1C Pulley, Clutch .. ............. 23 .
Engine Block & Attaching Parts . _ 11 A12 SparkPlug.................. ©49
EngineMounts .. ............ 19 ! B6 Starter-Generator ... ......... 45-47
Exhaust System ..... .. U B 5 AB Tank, Fuel [................. © 15
‘ - Throttle Linkage ....7........ .19
Yalves ........ e ) 7
.. BASIC TRACTOR SECTION
PAGE GRID ‘ PAGE
Axle, Front ................. .3 C4 Model J21 Sleeve Hitch ... .. .. ‘85
Axie;Rear .................. 39-41 C12-C14 - Model H13 Weight Box ..., .. . 59
Baffles & Shrouds ........... 15 . B2 Model H18 Counterweight o
- Brakes .:.v. oLl e - 37 C10. Brackets................ . 59
; ; 53 D12 Pulleys, Beltsand idlers ... .. .. 33-35
49-51 D8-D10 PTO, Clutch »... ............ 21-23
27 B14 Seat, Operator's ............. 27
25 -B12 | Shields, Muffler ........... . 21
25 Bi2 Steering Wheel & Gear .~ ... .. O
o 43 - D2 CTaillamp. ..ol 49
Hood ..... S, 25 B12 Tool BoX . .ovvvvvieiann. ... 27
* Implemesnt Lift Lever ......... - 43 D2 Transmission ... ... S < R
Model DB Wheel Weights .. ... : 57 E2 Wheels, Front & Rear ........ 29




Indexes 7 i F\
This parts Cataleg is arranged for easy itlentification of

Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog fo locate the major
groups or assemblies. A numerlcal :ndex at the rear of the

Catalog gives the part numbers and the pages on which

they are described. -

v

IHlustrations

All parts are illustrated in- “Exploded Views” which

show the individual parts in their normal relationship to

- ‘each other. Reference numbers are used in the illustra-

tions. These numbers correspond to those in the “Refer-

ence Number” “column and are followed by the part
number description.and quantltv requwed

Orders '

Orders should plalnly specify correct part number, full ’

description, quantity required, machine model and engme
model, machine and engine serial numbers method of
shipment and shipping address.

Changes

i When changes to the machlne make it necessary,
-revised pages-for this book ‘will be issued. The revised

pages will be issued with the same page number as those
.number and date will be

they replace- and the *'issue’
advanced. : P v

It is_imperative that revised Parts Book pages be in-
serted into their réspective Parts Books as soon as received.
Failure to- do so will lead to confusion and defeat the

indented in descriptive list.

assembly_ . - - —
i ' ks !
REF. PART NO. 'DESCRIPTION _ - » . REQ'D
A 55159 CYLINDER ASSY -rear steering . . © . ..oeeveermunnn.-- e 1
28 A 56208 SOCKET ASSY -rearcylinder .. ........ [ e it Fee e 1
29 A-  5b956 PLUG - adjusting, socket assy. c e e s ..,-:_.;"’."". o1
30 A 65057 SEAT - socketball . ........ IR P 2
31 A 68210 SPRING - socket .. ....... i PP 1
3z A- 56209 SEAT -socketspring. . . . v v o v ve et o e e 1
33 G 45175 CLAMP ASSY - socketassy . ... .... ke e e e e e 1
" i6- 836 . BOLT-1/2x21/4” N.F.he& . ....... B e 1
24 132- 104 PIN - cotter, 316" x 3", . . ..o u e n e e o
35 A 55889 o STUD - ball, socket & eylinder . . . . . e e e e e e e e e 2
3 13- 410 b BOLT « 18 % B/8 NG, 8K s v e e e e e et e e e e e e R 4
37 92- 4 LOCKWASHER - 174" SAE. . . .0 .. i e e 4

£l

1

purpose of the book.

+» Indented Description

s -

Indented parts in the descriptive list are a patt of the precedmg assembly or sub-assembly.

The quanllty shown in the “Number Reguired” eslumn’is the number of parts used on a machine except where parts are
In this case the guantity shown is the numbfu@aﬁfed for the preceding asseimbly or sub-

Terms “Right Hand” and “Left Hand”

a

The terms '"Right Hand", and ‘L&t Hand"’ whenever used in this catalog refer to the machine as viewed when standing behind

?

Ny

. the machine and facing the direction of travel. T . '

[

&

TRACTOR MODEL AND

ENGINE MODEL, SERIA
SERIAL NUMBER Ben

SPECIFICATION NUMBER

. - tow . i ' (". ' -

—

TRACTOR MODEL DESIGNATION -

v

ENGINE MODEL DESIGNATION

5 :

510 TRACTOR K-241-A C22857

SPEC. 46736D

When using this catalog, notice the reference 1o

serial numbers of various components noted here and
listed in the “description” copy. By referring to
correct serial numbers, proper parts identification
will e assured.

SERIAL NUMBERS

-

.



f ’ ' b o 2
] v i

CASE MOE!EL 210 COMPACT TRACTOR 6
H I. %
. oL ‘ AIR CLEANER ~ # . '
.. REF. PARTNO. . - . - DESCRIPTION - , ' . REQ'D
1 KO 237895 - AIR CLEANER ASSEMBLY ... ......... R 1 »
2 NSS COVER - air cleaner (order KO237895). . ... .. e . 1
3 NSS . . BASE - air cleaner (order KO237895) .. ........... LeeiyTen o 1
4 | KO 237423 ' . ' GASKET -cover,aircleaner.. .. .............. ce Tl 1
5 126- 409 NUT-wing 1747N.C. 0o 0o 1
6 KO- 278341 . GASKET - @t hOM . ..t eet e s e ee e e e 1
7 A 70000 | ELEMENT-aircleaner....................... fe e . 1 :
8 177- 94 SCREW - fillister head 10-32 x 6/16". . . . . e - 3 -
o9 193- "8 LOCKWASHER -ext. tooth ... ... ... i, 3
© 10 KO 237421 PRECLEANER . ... i i i e e, 1 : ‘
. ' .- 3 f “ .\ ‘ - ' .' N : -' . v
. - . . I.‘ ' - .. . . ) ‘ i
| S - EXHAUST SYSTEM ‘ /‘3
- ! ! ' ) & L
1 C 22674 - MUFFLER-exhaust ... .......overennu.. P 1 : -
. C 22747 PIPE -engineexhaust . .. . ................ et s 1
3 € 82168 - CLAMP ASSEMBLY -muffler . .. vt oo i
- 4 111- ~ 258 BOLT - 5/16” x 1-1/4” round head N.C, ,............. U |
5 192- 20 LOCKWASHER - B/16". . . 1. ..ttt iie e e 1
6 . 129 102 NUT -5/18" N.C. heX. . .\ e s v e e e e e e e e 1
7 B1- 510 | BOLT - 5/16" % 5/B" 50cKet head . . . oo v e eeee s o e e 2 ,
8 C 10372 ~ GASKET-exhaust @ .................... ;e RE
9 c 22863 WRAPPER -muffler. . .. 7. . e i e 1
10 C 22889 © O COVER-mufflerend .. ... oot i '
1 214- 272 ' - CLAMP - muffler and wrapper mounting .. ........... [ 3 -
12 C 22819 BRACKET - muffler maunting . . . . . e e e e ) 1 -
13 ¢« 22859 INSULATION - muffler, asbestos . . . .. .. e e S T
14 C - 22860 INSULATION - muffler end, asbestos ................ Caaend o1
‘. - ° . .-".
° . - ' { g
| ) R
1 |
- r
o :
1] / e
4 . e __.'—/i — T
S - - L
[-;’rinted in US.A, o . l ‘ o " August 1975 " -




: CASE MODEL 210 COMPACT TRACTOR

Y »  CRANKCASE BREATHER .

'

"

™ L
! L ‘
REF. PART NO. BESCRIPTION T.B\ ‘
1 129- 409 | NUT-1/4"NChex ......... e S e
2 92- 4 7 LOCKWASHER-1/4" . ... ... . . .. ..
3 KO .275220 -STUD -valve cover. . . s v ool ot i
4 KO 275143 .| “GLOVER-ValVe. . ... .t .. uuenn e
5 KO 231032 + » SEAL-Dreather. .. ......ovueeeranesnnnsennn..
6 KO 235048 GASKET -breatherplate. . . .. oo vt e e s
7 . KO 235118 , FILTER -bteather . . v vv vt it e ii i ete i cmeee s
8. KO 235117 BAFFLE - breather ........... et
9 KO 235047 REED -breather. .. . ... s ovcuunennnnn.... .. L
10 KO 235631 PLATE -breather. . ... ...... ... ... iinnnn..
11 KO 275144 - GASKET - valve cover. .. ... B et

' {
. CAMSHAFT AND VALVES
14 KO 235826 VALVE -exhaust . .............. P
156 KO 235008 VALVE -intake. ................. N
18 " KO 230170 INSERT - exhaustvalveseat. . ., ......¢...0 ... ...,
17 " KO 2350075 . GUIDE-valve. ... ................ e e e e e
18 KO 235011 SEAT-valvespring ...% ... . .o i
19 KO 235010 - SPRING-valve . ............ e
20 KO, - 230011 RETAINER -valvespirng ... ... iuou...
2t . ‘KO 240013 LOCK -valveretainer . ... .. .......... s
22 - KOD 2356327 CLIFTER ASSEMBLY ............... e
23 NSS ) / SCREW - tappetadjusting . . .. .........couioiau...
24 NSS : LIFTER -valve , .. ....... ettt e
25 KOE 235646 CAMSHAFT ASSEMBLY .............. e
-26 KO 275066 ¢ SPACER -camshaft, .005™. . .. .............oo.. ..
28 KO 278067 . | SPACER - camshaft, .010". .. .« ... . .; e
27 0. KQ_, 235053 © PIN-camshaft ............ e L
28 V £ 34346 . SPRING - actuating . ......... e
[ -
' A ! / N - A
/A\ ' '
N 1¥
i +
L.y
7 .
Printed in U.S.A_°

.........

.........

--------

........

ol

August 19?5‘




-

[

Printed in U.S.A.

-

/

/

[

'CASE MODEL 210 COMPACT TRACTOR

CRANKSHAFT, PISTON AND CONNECTING ROD

REF. , PART NO, * 7" . DESCRIPTION )
1 ' NSS X . PISTON AND ROD ASSEMBLY {Std. size) .. .........
2 KO 235287 . RING SET - piston (For oversize, see jtem 16}. .. ... . .
3 NSS RING - tOp COMPression -« v v vm e v o enmnsnn
4 'NSS RING - 2nd compression {Includés e‘){pander] P

i) NSS RING - oil {IncludEs expander). . 4 .. ..., ..
6 KOA 235611. PISTON ASSEMBLY (For oversize, seejtem 18) . ... ..
7 " KOQ 235084 RETAINER -pistonpin . .....coveeeennnnn. .
8 NSS PIN-pISton. . v o v v s ot e e e e iee e e N
9 Nss 7 PISTON........... Yool M

10 KOA 235139 CONNECTING ROD AND ASSEMBLY (For undersize,

. S seeitem 18). . ...... . .. ..... I

11 KO »"235003 WASHER - speCIaI ........................

12 92. 6 LOCKWASHER . .\ vt

13 C 72698 SCREW - cap, connectingrod. . ........ e

14 NSS D-connecting. . ............. PP e

15 . KOA 235567 PISTON ASSEMBLY -.003 oversize (use std. ring set} . . , .

167 KOA 235569 PISTON ASSEMBLY - .010" oversize .......... e

156 KOA 235571 PISTON ASSEMBLY -.020" oversize . .........:....

15 KOA 235616 PISTON ASSE MBLY -.030" oversize ...............

16 KO 235288 RING SET - piston .010” oversize . . .. ... e

16 KO 235289 RING SET - piston .020" oversize ... .............+

16 KO 235290 RING SET-- pjston .030" oversize....... e

17 NSS PIN - piston, .005 " oversize . . ....... e ..

18 C 18101 CONNECTING ROD ASSEMBLY -.010" under51ze ......

.19 R 16287 OILSEAL -crankshaftrear . . . ... ... .. e inn e

20 404035 BEARING -erankshaft, ball. . ..., .. ..o, :

21 w 5063-5 KEY - 1/4"” Sq. % 3/4,” {Pump Couplingl. ....... e e

22 +KQOB 236364 CRANKSHAFT. A I T T

23 A 27001 KEY - flat 3/16' x 3/1 6":)( 1-3/8" (Flywheel). . ........

24 C 18097 OIL SEAL.- crankshaft front ................... .-

26 - 195- b41 . WASHER-5/8"......... Sttt aa e e

26 131- 30 . NUT - special Marsden 5/87 NF. .. . o oo e ve e .

K

9

REQ'D
.......... 1
........ . 1
....... SO §
........ . 1
........ 3 1
..... .8 1
........ @ 2
......... 1
........ R
.......... 1
.......... .2
.......... 2
.......... 2
.......... 1
........... .1
.......... 1
.......... 1
.......... 1
.......... 1
........... 1
.......... 1
.......... o
.......... &
.......... 1
.......... 2
..... 1
.......... 1
.......... 1
R 1
.......... 1
........... 1

August 1975




Wi

P ®DoR

;oW -

) R :l

PART NO.

c 21814
KO 270158
KO 270883
KO 236675
KO- 237658
KO 235207
KOA 237877

C . 23051/

92- - g
KO 230170
‘KO 2350075
KO 2351258
C 13133
M. T8
113 ‘203\,
°2- 6/
KO 235025
KO 235026
92 / 4
13-/ A8
KO / 235363

193 107

gs- . 438"
¢ 22699
/128-
/e

R -1
KO 235757
KO /235070
205! 27
¢/ 22700

1?2- 21
Yi3- - 207

C . 18097
. / KO 235818
=/ 195 B4y s

131- 301
C 14953
A 27365
C 14345
KO 237277
KO 235748 .
cC 18814 -
C 14906
221 1412
1200 143

Printed in U.S.A.

' CASE MODEL 210 COMPACT TRACTOR

SPACER - cylinder head
BOLT - cylinder head 3/8 x 1-1/2* NC hex

ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION

WASHER - cyiinder head bolt

HEAD - cylinder
GASKET - head

--------------

..........
-------------------
L R N I R

.............

......................

--------------------------

BLOCK ASSEMBLY - mini an{udes amshaft assem:, piston assem.,
ring set, one man bearing, valves, rod ass‘em\blv, govn. gear assem,, -

and cross shaft)

..................

....................

BLOCK ASSEMBLY - short {Includes camshaft assem’, crankshaft,
piston assem., ring set, main bearings, crankshaft seals, bearing

plate and gasket, rod assem., goven. gear assem. and cross s
LOCKWASHER - 3/8"
INSERT - exhaust valve,

...............

GUIDE - valve

SHAFT - stub,
BEARING - needle, governor shaf
. PLUG-expansion . .........cevuon..

LOCKWASHER - 3/8" plated
GASKET - ‘camshaft cover
COVER - camshaft gear
LOCKWASHER - 1/4" plated
BOLT - /4" x 1/2" NC plated
GASKET - oil pan
WASHER - 1/4” zinc plated
SCREW - 1/4" x 5/8" NC truss head Phillips, Zine plated .
BASE - oil pan .
NUT - 3/8" NC hex
PLUG-oildrain ©.................%...
. OIL SEAL - crankshaft, rear,
BEARING - crankshaft, ball
GASKET - bearing plate
GASKET - shim, .010"

PLUG - button, timing hole

..............

governor

...............................

PLATE - bearing .

BOLT - 3/8” x 1" NC plated
OIL SEAL - crankshaft front

...................

---------------

...........
.............
F .

..................

............
..............
---------------

...........
.....................

haft) ......

--------------------
--------------------
--------------------------

....................
T I I
....................
....................
....................

....................
....................

.............

....................

....................

....................
....................
.....................

..........

FLYWHEEL .. ...... e P .

WASHER -special, plated . . ... .couvvn....

.................

*

NUT - special, Marsden . . . . . e i, e e

DIPSTICK ASSEMBLY
- dipstick
BELT - drive, starter - generator
STUD - eylinder head
STRAP - lifting . .
NIPPLE - oil/drain extension.
GASKET - plug, oil drain
ELBOW - street
NUT - 3/8" NC hex, jam

“0" RING

........

................
....................
...........
I T
......................

....................
....................
....................
....................

..................

August 1975

N PN O

Y
b

=)

m—l.—ldd‘-..,l._l_l-—I-l-_l_ld.h.h-ﬂ—i>-ﬂM_L—l'mﬂ.hh—lnhmﬂﬂk



REF.

WD Oh W=

T C

-

PART NO.
KO 237727
R 16287
KO 235025
KO 235353
KO 235757
KO 235070
c'  18097°
VvV 34423
cC ' 23108
c 22738
KO 275341
KO 235048
KO 275144
10372
KO 235057 -
KO 237658
KO 231032
KO 237084

.

'

CASE MODEL 210 COMPACT TRACTOR - o

ENGINE GASKET AND SEAL KIT R
DESCRIPTION - -

SEAL “erankshaft, Fear. . . ... oov it e, ..
GASKET - camshafbcover-. . ... .. ... . A e
GASKET “0/l PAN. .+« oo v i s e e ve e eenns e

“'GASKET - bearingiplate " . . ‘*" e P

. \ . oo = 2.
GASKET ;'shimy(,010™) . . . . . T A RPEAR ..
SEAL - crankshaftifront. . ... ...

ERC IR

GASKET - breaker cover. . ... ... Tl e ,

GASKET - carburetor flange. . . .. ... [P PP
GASKET.- fuel pump flange. . . . . ... e e P

_ GASKET - carburetor air horn e
GASKET -breatherplate ................... e P
GASKET -valvecover. .. .. ........ e et a e .
GASKENexhaust. e e e e retataeaeaaan e
GASKET-paninotused) ............ e e

“SEAL -breather.............. e e PP

GASKET - oil fill tube (14 hp) . ... .... S ’

O ~

it d

<

ot r

w

13

>

© August 1975




a

Vi
{ i * L 4 . ‘ i
. CASE MODEL 210 COMPACT TRACTOR S .
- :~ - I ? - Yy .
-BAFFLES AND SHROUDS
REF. ' PARTNO. . . . DESCRIPTION , REQ'D-
. 1 C 22684 - DEFLECTOR-enginear ......... B D 1
2 92- 4 LOCKWASHER - 1/4" zincplated ... 0.0 ... co.. . roou.. ... oz
3 13-~ 48 BOLT - 1/4” x 1-1/2" NC hex, zincplated . . .& .. 0. 2.
4 KO 237520 BAFFLE “eylinder head”. . .............. 0 . ... ... . ... 1,
5 . KO 235652 .  BAFFLE : carburetor side,air. ... e ’ 1
6 KO 235951 HOUSING -blower . ... .. ... ... 0o o o in.
7 13- 410 °  BOLT- 1/4" x 3/4” NChex, zincplated .................. Cee.. 4
s 8 93. 4 - 'LOCKWASHER - /4 zincplated ............00..........0.. 4
9 C 23171 BAFFLE-cyIinder....................._\.[. .............. 1
< - ‘ o
\ ST . A \
. e " FUEL SYSTEM -
1 C 23049 CARBURETOR ASSEMBLY ... .. ................ e T
. 2 c 23108 GASKET -carburetorflange . ............0o.uuu. oo . s 1
3 € ., 10678 ELBOW - fuel pump and carburetor. . ... ..., ..o 0 oo 2
4’ 214. 103 CLAMP -hose. . . oot it e a
) Y 34404 . HOSE - carburetor 87 . ... .. ... . . . . . “1
6 192- 20 LOCKWASHER - 5/16".", . . ... .. ... e 2
- 7 © 113 103 BOLT-5/16" x 1" NChex .. .....ouuuui i, c.2
8. KOA 235845 PUMP - fuel, 10 h.p. (Repairspage 17). . ... ..o o ou s 1
9 71- 412 SCREW - 1/4" x 3/4™ NC fillister head. . . o. ... ..... ... I 2
10 193 28 " LOCKWASHER - 1/4" interpal tooth . . . . . RV ... 2
1 KO 275341 GASKET -airharn. .. .... ... e e 1
13 c 22738 GASKET - fuel pump mounting . . .... ... e i 1
© 14 C. 10657 ' ELBOW ASSEMBLY -fueltank .......... ...... Mo 1
15 C 14167 CLIP-fuelline ... .. .. ... ............. P 22
16 C 21984 HOSE - fuel line - 38-1/2" . ...
17 C 16363 " TANK-fuel ... ......... P P .. 1
+ 18 C 11529 CAP - fuel tank {(Includesinsert}y .. .. . ..o L L L 1
19 c 11548 " S INSERT -fuelcap ............................. e
20 C 16796 STRAP - fuel tank mounting . ............. gAY 2
21 173- 215 SEREW - 1/4"‘:( 1-1/2” NC round head, machine, zinc plated . . ... ... . 2
22 . 129 504 NUT -square 1/4"NC .. ........ e e e e e e e 2,
23 c 14690 CUSHION - fuel tank . . ..., 2
24 217292 ELBOW.90° fuelpumpinlet ... ................. b 2.
‘5 -
+ L ; v .
) to » . . Voo . A
B _Printed in US.A, : E Ny August 1975
J S ’ ' :




16

:-_;.J"

REF.

LoD W -

L

PART NO.

>
KO
KO
A
KO
A
KO
KO
A
NSS
NSS
NSS

23049

200380
235447
72077

200383

72099

235448
200408

72103

KO 200372

F

KO’

NSS
NSS
NSS
NSS
C

19892

2308675

—

22738

Printed in U.S.A.

’

.

CASE MODEL 210
%

COMPACT TRACTOR
. 1 N

C 23049 CARBURETOR

DESCRIPTION

CARBUHETOR ASSEMBLY

...............................

SPRING - tension, idfe adjust

................

SCREW AND GASKET ASSEMBLY - carburetor bowl

............

............

"NEEDLE - main fuel adjust
SPRING - main fuel adjust

................................

'NEEDLE - idle adjust

BOWL -

carburetor

FLOAT - carburetor 4

KIT - carburetor repair

INLET NEEDLE AND SEAT ASSEMBLY

GASKET - bowl ring
GASKET - bow! baffle

...................................
....................................
....................

...................................

GASKET - bowl screw
PIN - float

’ + . L]

"~ FUEL-PUMP

CKIT - fuel pump (for KOA 235845 pump} ............ e e e

SPRING - fue! pump valve
VALVE
GASKET -valve. « o v v it i it et v ee e e aa e
DIAPHRAGM ASSEMBLY. ... ........ e
GASKET - fuel pump mounting N

...............................

...........................

"

-

17

REQ'D

— ok b mh b ok mmd et ol ek oed ek b b

—_ b N —

i

S . Aug[Jst 1976




e

REF, . PART NG,

Printed in Us.A. -’

1 C 16449’
2 e, 12224
3 c 16448
4 + C 14506
5 111 3,
6 - 192" <. 18
7 ©129. 17
.8 KDA 237653
] 113- 17
10 195 518
1 . 129 409
122 ° KO 235496
13 92. © 4
14 . C ., 18098
15 ' KO 275680
16 KO 231052
17 KO 235086
18 KO 235085
19 KO 235084
20 120. .37
21 02. 3
22’ A 10326
23 KO 235277
24 "KO 235278
25 KO 235476
26 KO - 237455
27 C °~ 18103
28 Y 34419
29 KO 235126S.
3 . Cc 18089
31 . KO 231355
32 KOA 237589 -
33 187 + 1038
34 KOA 236919
35 V- 34421
3% - C  -20193
37 c 20194
1 c 17717
"2 c 22904
"3 ¢ . 18793
4 D 22988
.5 - 151- 210
] 113 219
7 192- 21
8 193 56
q 164- 50 .

L

CASE MODEL 210 COMPACT TRACTOR s ‘ 19

i, E

CHOKE, THROTTLE AND GOVERNOR

. DESCRIPTION.

CONTROL - throttle. .. . ... . =\, .
HANDLE - throttle control, blaer\. -
comnou. choke .. .......,..N.

NUT - #10 24plated ......
LEVER -governor . ... ......... .

WASHER - /4 plated . . . . .. ... L
NUT-1/4 hex .. ..ot

WASHER - thrust L

SPACER speed control bracket. Tl
BRACKET - high speed stop . ... .. S
NUT-#10-32hex ......0vevvnnn.

GEAR ASSEMBLY -governor .. .......
SHAFT - govemdr stub . '. ......... Y

CSCREW - 1/4” X 1/2% hex, self tapplng .

BRACKET choke'cable .. .., ......,

ENCLOSURE choke and throttle cabie ..
BRACKET -enclosuremtg. . - . ........

ENGINE MOUNTING PLATE

PLATE - enéine ﬁqount, LH ..., ...

PLATE - engine mount, RH. . .. ...... -

MOUNT - engine ..................

RIVET - semltubular e S
BOLT -3/8" x 2" NC hex'. e

]
v

P

.......................

.....................
.....................
.....................

]

.....................

..................... i

P N N P

August 1975

-

b e b e e b e ek md bk el ek b o A ek b 3 3k ik s s o AT AT — I S D e 3 b




' ! ) - -
| ! !
d CASE MODEL 210 COMPACT TRACTORS N
PTO CLUTCH AND LINKAGE
REF. PART NO. DESCRIPTION ‘ ) REQ'D
© A 37247 KNOB - lever, PTO ..........ootiveennnnen.., e 1
. ' 2 C 22998 - LEVER-PTO engaging....... e e T
3 c 22921 ARM ASSEMBLY -PTO. .. ... . i e i e f 1
- 4 383- 462 BUSHING -lever, dashtower . . . .. .. ... .t oo
- 5 T 20093 BUSHING -« fliplock . .. ... vttt i e et e ee e e e 1
6 138 96 PIN-rollb3/16" x 17 .o i 1
7 ¢ 20036 SPRING - lever, PTO. .« .. ........ . e e 1
) 8 A 39519 WASHER -nylon. .. ... ... ..., B 1
9 - 132 91 - PIN-cotter 3/16" x 1. .. ... oo iie ... e 1
. : . 10 132 48 PIN-cotter 178" x 1. . ...t i 2
. : 1M © € 14008 WASHER -nylon 3/8"” .. ... oo e, 2
~ AT E 12 C . 10887 SPRING -cluteh1od & ..o ettt i ettt e e e e 2
SRR LEE 13 353 442 BUSHING -heyco . .......... e 1,
ALY e O 14 C 20107 ROD -cluteh .. ......... e e 1
RSO ) 1B C 19767 GUIDE -clutghrod ... ...... A, 1
SR A T TN 16 131-. 178 NUT - fock S?Q\N.c. hex ............. e N 2
form i LA TN 17 185 104 WASHER - 3/8"% . ... .. e e P .2
Ve SIS f S8 195 126 WASHER - spacer. . . . . . T e ol 2
Rt N 19 13- 207 v BOLT-3/8" x T"N.ChEX - o oveee it i iaiaaninn s, 2
SIS ® 20 C 20053 VBUSHING -nylon. oo oo v e e R e 2
i (3] j 21 163- 24 “BOLT - #10- 24 %1-1/4" hex washerhead. . . ... .............. . 1
g 22 C 23004 ACTUATOR - PTQswitch . ... ..... f e e 1
23 1311 87 NUT - #1024 tock . ... ... ... i T
4
. s R B ‘
o L » MUFFLER SHIELDS ~ * °
1 C 22894 MOUNTS AND SHIELD - heat . ... . . . AP 1
2 13- . 118 BOLT -5/16” x 5/8". . .. .. e 4
i 3 " C 22778 SHIELD -heat, ........... A 1
4 13- 1 BOLT-1/4”-20x 1/2" hex head, zincplated. . . .. ..oovnronn .., 2
5 1922 19° "LOCKWASHER - 1/4" zine plated. . . ..o vve i iineeen e, 2
6 129 101 NUT - 1/4" - 20 hex head, zincplated. . . ... ... . couuivnnnnenenn. 2
. 7 C 22874 RETAINER - insulation ... . oo ut vt ieie s s ie e s inanns 1
. : , 8 C 22903 . ,INSULATION-heat.................... S PP 1
. B .t ' -
i .
f .
- ¥
/ 4
- Printed in US.A. ' : : S August 1975
| o ! ‘ L - o o v ’




e o e N *—-—-—an
\_‘E‘aa . ‘ ‘ R ) . . )
] e . ' :
LI W S -~
5 [: %;' L1 5 ' ! ’ -
. ?h‘ i e RO E N 4 .
' 22 - ' - : . CASE MODEL 210 COMPACT TRACTOR 23
: . . ‘. N . ' - " ' L] t.
CLUTCH ASSEMBLY (PTO)
- REF. PART NO, . # . DESCRIPTION . . . - . REQ'D -
) C 19803 °  CLUTCH ASSEMBLY -leSSSCreen .. .. ......00 0o, 1
: 1 . C 14291 TDISC-cluteh. L e e se e 1
i 2 C 1890? HUB-clutch................... [ e e e 1
. 3 c 15718 PLATE-clutch ... ............... P e “ 15
) ! 4 164- 40 BOLT - 5/16"" x 3/4" NC flathead socket. .o ..o vusuvun.. ... 2
5 193- 76 LOCKWASHER - 5/16" counterfinktexternal tooth. . .. .......... 2
- B 19z - 27 LOCKWASHER - 3/8" . . e - 4
7 C 15515 . WASHER B L1 [ . 6
8 "C 18857 .- WASHER -spacer 050" . ... ... .. et PR UAR
9 C 22671 PULLEY ASSEMBLY - clutch (includes disc) ... ............ . 1
10 c 23245 BEARING -camandpulley . .. ...t i i, 3
11 c 21596 WASHER -spacer 005" .. .. .......... L UAR
11 c 18556 WASHER - spacer.010” ... ... Ve B UAR
@ ‘ 12 ¢ 23033 CAM -elutch . ... . e 2
. 13 C 16786 / ‘ SPRING -clutchload . .« v vt ot ettt e e e el 2
. @ OF 14 F 50014 " RING - retaINING .. u e
,@ / . 15 C . 18908 SPACER -hub. . . .. R T S
. - 16 ‘0 2B1&N WASHER - fan 17/32"" ... ... ... e el 1
17 c 18840 BOLT-1/2"x 1-3/4" NChex LH. threads. . . . .. .0 o i vrnnns .. 1
o ) ] 18 C 23391 ARM -engaging . ... ... ... ... 1
- 19 13 207 ' BOLT-3/8" x 1" NChex ZP. .. ... . . . i, 4
21 C 15721 - SCREEN - grass .t it o e e 1
c 19472 KIT - clutch stub shaft {includes items 2, 8, 11, 14, 15,
X - 16, 17 and 19) ) ]
_ « | e
~
‘. Y M
CotS .
"\\
: I
l i
- : | . - . ,
1 -
. |
; |
! ) . 3
. |
! - -
. - N~ *
T I -
. - -
) o -
. ' ‘ '
. B ’
|
- J - .
. ) ) . .
| -
| oy
: i N e .
. } .
: - : ' . ) =
| . _ i - . , C Printed if’U.S.A. o . ' " August 1975
. \‘\ I ' i ' . r’g " - .




24

T ’
{ . \
D CASE MODEL 210 COMPACT TRACTOR s 25
, HOOD, FRAME AND GRILLE - * > .
" REF. PART NO. | __DESCRIPTION ‘ REQ'D
1 cC 22941 FRAME -main .......covveunnnennn.... e 1
2 C - 22023 SPACER - hood hinge Mg, « . vvvviven e e s snrsrennnnnn 2
3 G 22817 TRAY -battery . .. oot i i e e e 1
4 121 106 SCREW - 5/16" 5 1/2" WhizloeK. « « o v v v vee e e v e ee e 4
! 5 - - C o 22175 HOOD AND GRILLE ASSEMBLY .. ... cvneerr o iinmnn.. .. 1
- B C ",.18153 CHANNEL - instrumient panel iner. « .« .. o oo v r it e e e e nme e 1
7 C 16382 ROD - hood hinge ...... . P e 1
‘8 132 46 PIN - cotter 1/8" x3/4". . ......... e e et e 1
9 C 18890 PAD-footLH. ............ e e e e 1
9 C 18150 PAD-foot RH. .. ...ttt iiiiennennn.. g1
10° 13 514 BOLT -5/16” x 7/8“ NChex. . ......... e S 2
1 1922 20 LOCKWASHER - 5/16". .. ........ L e e, 2
12 195 104 WASHER - 3/8" flat « ..o itinirn e e e e 7
13 1922 21 LOCKWASHER - 3/8” ..\ it er et e e e 7
14 113 206 BOLT - 3/8" X 3/4" NCROX. - e v e e e pee e e e 4
15 C 16239 STRAP - battery hold down. . oo e e e e s e e e e e e e e 1
16 . C. 183713 PIN-Hatch « o vt vnnnnneennn.. R e 2
17° 'C 16374 TSPRING - 1ateh « e e e 2
18 138 319 PIN-roll 3/16" x 1-1/4" .o i e e $ 2
19 129 102 NUT -5/16"  NCHEX « v ot e e eee i aeens. e 4
20 - 113, 207 BOLT ;3/8" x 1" NChex ....... e 3
21 C 18733 PIN-attachment.. .. ... ... ... L.l TR 2
22 131- 1318 NUT -Tock 1/27 - #20NF Jam . oo v o e e e e e eeenans 2.
23 C 20082 LINER -hood. . ...... e S A 1
A ¢ ®
L f
) .
@
! ]
' ’ Vol
" Printed in USA ‘August 1975_
. : »
i - .'"_ i

—

Ee



26 ! . F -
g ¥
! — REF, PART NO.
1 C 18996
2 -C 16404
3 113-. 424
4 - C 17162
5 . 192- 23
6 C 19417
7 C- 16429
8 Cc’' 16129
9 C 15410
10 185- 2021
. 11 - 113 122
12 C 14534
K 13 J21- . 106
14 C ' 1g446 .
) . 14 C 16447
i3
N
-
| ’ '
‘ . T 1
. . E y
| . : &
. o . _ : o . - . : Printed in U.S.A.
i T . “ N n ' B
e ———

" PIN-seathinge . ........ e e e e e

| CASE MODEL 210 COMPACT TRACTOR -z

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION

SUPPORT -seat, front .. .. ... .. . i i
SUPPORT - seat, rear . ......... e e i
BOLT - 1/2 x 1" NC hex

o
m
Q
lw]

...................................

- LOCKWASHER - 1/2" .. ... iuuuunn... e e

TRAY -tool ... ... ..., e e

..........................................

BUMPER “ 56T . . v it i ieieeens e e "
BOLT-5/16x 1/2" flange whizlock .. .:........... e 4
FENDER-LH. ........c.iiiiiiiennnn. PP

FENGER - R.H.

O
o
172
I
(]
=
-
=
o
o
@
R . .
P e B S I N - B R« A

{.'i

At]gust 1975 .
i _—



w N \
CASE MODEL 210 COMPACT TRACTOR o 23
. .
FRONT AXLE
REF. PART NO. ) DESCRIPTION . . REQ'D
o1 C , 18812 ~  AXLE-front......... F O U : 1°
2 c 18777 - SPINDLE - lefthand ................ P 1
3 C 18778 SPINDLE -righthand. . .............. g PR o 1
4 138- 99 PIN-roll oo T 2
5 C 11908 WASHER -thrust. . . ... ..o PR 4
6 " 219 404 FITTING-lube . . ... ............. e P e T
7 . C 13106 COVER -fube fitting ~ .+ ... ..o i e 3
8 132 311 PIN - cotter 5/32" x 1-1/4" ... .. ... ... .. . .. . e 2
9 C 12975 WASHER -wheel spindle ......................... .. ... 2
10 A 30881 WASHER - wheel spacer . . . . . T AP 6
11 1@7- 1046 BOLT - 3/8” NCidented hex head . ... . ... e P e 1
12 C. 21530 TIEROD . ..o . ceee 1
13 C 21526  BALLJOINT-1/2"RH.thread.............. S, 2
14 192 23 -+ LOCKWASHER - 1/2 zin¢ plated . . . . . e e o 3
15 128 165 NUT - 1/2"" NF hex R.H. thread . . .. . A, 6
16 C 21527 BALLJOINT - 1/2" LH.thread . ... ... .o . 2
17 128- 365 NUT: #/2" NFhex L.M. thread ... ... ...... S e 2
18 NSS , ROD - drag link {service with C 22992 kit) ... ... ... ..... P 1
19 C . 22568 TUBE-axlepivot ....... ... ... ... ... ...... PR N
20 219- 717 FITTING - lube . . ... ... S e 2
27 C 22278 PIN-retaining. . . ... ... . ... ... .......... e 1
. ’ FRONT AND REAR WHEELS ¥
\ L
1 C 10263 - WHEEL - rear, Sbolt(red). . ... ............ . ... ... .. 2
I *C T 24436 "WHEEL - rear, 5 balt (white). ... ... .. S A eeii. . 2
2 C 10314 BOLT - rear wheel . . . . . . . L e e e 10
3 C 12081 WHEEL - front {red) . .. .. ST . 2
3 C 24433 WHEEL - front {whiteh. . ... ... .. ... .. . . ... . 2
4 219403 " FITTING: lube................. il o2
5 c 1210 BEARING -wheel, inner. .. ... .. 0 2
6 C 12111 BEARING - wheel, uter. . .. ... .. 1. ... e e e e e e e e 2
7 " C 12370 CAP.-plastic, front .. ... oo . .o ... . . .. 2
8. A 70185 "CAP - hub, rear doptional) ... L 2
.9 A 70062 . CAP - hub front wheel {optional), . . . . ... P "2

Printed jn U.S.A,  April 1977




. L . . % s
30 . SR ' - . ‘ ' : S : ) ‘ | ' (N ' 31
: e ~ " CASE MODEL 210 COMPACT TRACTOR -
P . o STEERING GEAR
’ i
REF.  PARTNO, DESCRIPTION ’ REQ'D
.1 C 18016 CAP - steering wheel /.| e 1
2 {z 18014 WHEEL -steering. . .......... e e PR 1
3 <131 1113 UNUT - 1ock BB et e e e 1
4 Cc 16200 . SHAFT -steering . . ... ... e 1
- 5 C 18992 SUPPORT -steeringgear. .. .=.. ... ......... L 1
. 6 C 14200 PIN -pivot . ......... e e e R LR 1
Y C 14201 WASHER -shim ... ... ... T, et 4
8 131- 1112 NUT -jam 3/4” .. 1
9 195 2021, WASHER......... e e e e e 1
10 192 20 LOCKWASHER - 5/168” zincplated. . . .. ... ...... .. oo .. 1
1 - 113 113 BOLT - 5/16” x 7/8" NChex. ... ..ot e 1
12 C 18711 GEAR -'steering .., .............. e e e e "1
' 13 13- ,, 206 BOLT -3/8" x3/4" NChex......... e P 4
. 14 192- 21 LOCKWASHER-3/8" ....... P © 4
15 . 195 2089 ° WASHER -5/8" zincplated . . .. ..., ool 2 -
. 6 . , C 15096 BUSHING -flanged nylon . . .. . . .0 . s e 1
- 17 126 18 | KEY.-Woodruff 3/16" x 3/8" ... . ... ... .. . .. ... e, 1.
18 C 16692 TUBE -steering. . ... ...t g e 1
. 1% . 219 404 FITTING - fube'd8% . . ... ..o ., 2
’ 20 ‘' C 12975 . WASHER-5/8".............. N . 2
21 c - *‘18017 CLIP - tinnerman {use with C18014 steeringwhee[} e 2
. c 13106 COVER -lube fitting . .. ..o o e e e 2
- { ¢J. ' <
| " . f, y
| . ) .
| v
J o . 5
7
| . . - .
: : ’ “Printed in US.A, - o o ST August 1975
. ! . . : . - .
. "y .




2. % CASE MODEL 210 COMPACT TRACTOR 33 ‘
4..: . - ! ‘
L = ' ’
A - DRIVE PULLEYS,1DLERS AND JACKSHAFT
’ REF. PART NO, DESCRIPTION REQ'D
1 C 23522 PULLEY -engine. . .......... e e e it e e, 1
-2 w 5063-S KEY -square 1/27" X 3/4™ ... . . . i 1
3 178 858 SETSCREW - 5/16" X 3/8" . . . v e e 2
4 C 19869 . - GUARD-belt..,... e e e e 1
~ 5 113 206 COBOLT-3/8 " x 3/4" NCheX. .. oo v et e e s ie e e e 6
6 192 21 LOCKWASHER - 3/8" . ... . ............... e B
7 C -~"18974 BRACKET - drive,idler mountmg e S
8 113-~ *Z08 BOLT-3/8"x 114" NChex . @ ... et 1
9 195 104 WASHER - 3/8" flat. . . ..ot i i i e e e e e . 4
10 C 23529 ' BUSHING -ari,idler . ......... S 1
11 C 18866, -  PULLEY-idler, flat. .. ... ... v i
12 C 23531, PULLEY -idler, V-groove . . .. .. .............c...liuuu'u. .. 1
13 120- 103 NUT - 3/8" NChEX - .ot it e e e ee e e e 2
14 Cc 23h30 ARM AND BUSHING ASSEMBLY belt tenston idler(mcludes item 10} . 1
15 . 195 2068 WASHER-B5/8"flat. ... ... ... ... .. . . i, 1
16 - 1320 310 - PIN-cotter 1/8" X 1" ot ot et e A
; 17 C 23535 PULLEY -idler, flat. .. ... e e T
- o 18 . 195 104 WASHER - 3/8" flat. ... ....... e irareenaees e e 1
] 19 - ~C. 19553 SPRING -idler. . . ......ouu ... .. e e 1
° i 20 M o 23516 PULLEY - Vgroove .............. e e e e e e A
» 21 . 13 208 BOLT-3/8"x 1-1/2"N.C.heX. . . oo vttt e e -2
L : 22 . 111, 202 BOLTY - round head, square-neck 5/18" x 3/4"" ... . ... ... .. ... .. 4
| 23 C 15514 FLANGETTE . ...t et 4
: ; 24. 192 .20 LOCKWASHER - 5/16" . . ...ttt el e e e e tee e e 4
%5 " 129- - 102 NUT-5/16"NChex ......... A e e e 4
2287 7 C 14819 BEARING-3/4” bore (inciudes locking collaf) . .- . e oo 2
. 27 C 21795 . COLLAR - locking {includes set screw] ........ f e L2
r 28 C 23467 JACKSHAFT . e .. e
29 C 19688 KEEPER -belt. .. ..o ... e e e s g
30 . 138 2040 PIN - roll 1/4 x (RICAU PR e e 1
> I)? ’ .
| : ) A
* e A
- < . “;\.
&
o
. ] B . \\
% B
Printed in J.S.A. August 1975
- . i




D Y o e e e ——
N = -~
[N Ve
CASE MODEL 210 COMPACT TRACTOR © . '35
v Lo ) ‘ CLUTCH, BELTS AND GUARD )
' REF. PART NO. ‘ DESCRIPTION / . REQ'D .
1 C 18961 CUSHAFT - clUteh id1er. . ov v o e e e e e e e e e i
2 C 418964 . LEVER:-clutch.............. R SRR 1
3 138 96 PIN - rall 3716 X 17 e e e e e e e e e i, 1
4 C 23458 PULLEY -clutchidler ................ e e 1
5 . 195 104 WASHER - 3/8" flat. . ce o v e e e e e e e eeeeenenn e e UAR
6 . 192- 21 LOCKWASHER ~3/8" .. .. ... i ieeinnin. s e . 1
7 113- 208 . BOLT-3/8"x1-3/4"NChex .......... N 1
8 CC 19653 L SPRING - CIUIEN & o o e e e et e e e e 1
9. 126 .18 KEY - Woodruff #0 ., ot ot ettt e e e e e e i e 1
10 . C 19397, GUARD - BT, . et et e e ettt et e e e . 1
11 -187- 1036 SCREW - 1/4" x 1/2" self tapPing. .7 v v v v v et e e enee s 4
12 C 18918 BE LT - tractor drive . . v cve et e e et e e e e e e e e e e e 1
13 C 18919 BELT - clutehing o o o e e e e e e e e e e e 1
14 C~ 234852 PULLEY - transaxle input . . L. o ittt i e it e s eeeeeennen 1
15 78- ' - 858 SETSCREW - 5/16” x 3/8" knutled cup POINt. « « v v v e v e eeeen s, 2
. v - .
. . X
1 t /’
A i
b Trs
. . ‘ :
) ‘ ™ - -
P . . : )
| N
Printed in US.A. = - _ ' August 1975




T_{-A
3
b
§
v :
‘ ~-REF. PART NO.
1. C 21587
- 2 126- 16
' 3 "178- 858
4 ¢ 21584
5 195 104
6 132 45
7 L 32763
¥ 131 - 178 -
g9 C 18988
10 -, C. 18885 .
11 129-™ 103 -
12 G 19552
13 e 18986-f
14 - C 463797
15 T .. 18147
16 132- . 310
17 .C 18983
18 0 12978
; 19 132 336
H - i
I
1
I .
|
ra
i
4
Printed in U1.S5.A.

v

' GCASE MODEL 210 COMPACT TRACTOR

BRAKE ASSEMBLY

- DESCRIPTION

- SETSCREW B/16" x 3/8" knurled'cup pomt

SPRING - compression .
:  LOCKNUT - 3/8"NChex . .......... e e e -
LINK brake

" WASHER - brake shaft

v

..........................................

LR R R T I I T R T T R T T T T TS,
..........
.....................................
.......
....................................
...........
..........................................
............................

................................

LEVER - brake lock ... .:vunn.. e
B I o (= :
PEDAL ASSEMBLY - brake/clutch ............ PRI

-------
-------
-------
----------------------------

. T e e i e N L R N I i

August 1975



- [y
_ CASE MODEL 210 COMPACT TRACTOR - : 39
C 18956 TRANSAXLE .
REF, PART NO. DESCRIPTION . © REQD
1 ¢ 19539 _ LEVER AND HOUSING ASSY, shift {inciudes Ref. 2 thru 7} .. ....... 1
2 ‘A 32181 RING-snap .............. P e 1
' 3 35012 RING - guard, shiftlever . .., ... ... .0 ... ... .. ... .. .. .. 1
4 c 19324 . PIN-shiftlever /.. ... ... ... ... ..... ... ... .. e 1
N 5 . C 11162 HOUSING -shiftlever ..... .. .. ... ... (.. ... .. 1
] C . 11163 KEEPER -shiftlever. ... .. ... ... ... ... N oo .. L
: 7 C 18957 . LEVER-shift. ... 7. . © 1
8 C 11165 ROD ASSY - shift (Includes Ref. 9 thru 12and 24) .. . ... ... ... .. . 1
9 C 11166 SPRING ... ... L e e 2
10 211- 5 o BALL-steel . L 2
° 11 ¢ 11167 FORK - shifter. . ... .ou e 2
12 .C 11168 ROD - shifter (Srdanddth) . ... ... . ... ... .. ..., ....... 1
13 ¢ 11188 "ROD ASSY. - shift (includes Ref. 9,10, 11and 14) .. . .. ... ..... S 1
14 ~C 11170 ROB - shifter {1st- 2nd and reverse) .. ... .... ... ... ... ..... 1
15 c 1M AXLE - transmission . ... ... . L e, 2
16 C 11178 WASHER - thrust . ............ e 5
17 13 440° SCREW - 174" x 2-1/2" NC hex cap. . . . . e 8
18, 92. 4 LOCKWASHER - 1/4" ... . B
- 19 .C 19540 GEAR -ring _ .. .. T T 1.
20 c 11173 PIN-drive % .., 1
21 cC 11174 BLOCK-drive. .. ... .. ... ... . . . . . e 2
22 C 19546 . PINION-bevel ..... .. ... . i 2
23, C 19536 SHAFT AND GEAR-brake. . .........iiiovuiinitennnnn.., 1
24 A . 711538 RING-snap . ................. e e . 2
25 - C 11177 . SHAFT AND BEARING ASSY.-pinion. . . .\ oo 1
26 A 27287 BEARING -pinion. . .. .............. e e 1
B 27. C 11179~ GEAR ASSEMBLY.-cluster. . ... ............... T 1
28 C 13180 ,. BUSHING - cluster gear. . ... ... e -3
29 C 11181 STOP-shifter .. .............. ... . A S 1
30 C 11182 GASKET - case andcover. .. ............. e AP - 1
31 . € 11183 - GASKET -shiftleverhousing. . ... ... . 0 1
32 C 11184 GEAR -shifting (3rdand 3th). . . ... .. ... e 1
33 C 11185 GEAR : shifting (1st - 2nd and reverse). . . ......... e . 1
34 C 18547 GEAR-bevel .. ........................ P, 2
35 c 11187 GEAR -idler .. ... .. sos
36 . - C 11188 GEAR-ASSEMBLY - cluster {Includes two of Ref. 2B) .. ... .. . -.... S
37 C: 11188 . SPACER:.................. [ N ot
33 C - 11222 RING-snap ... e .2
39 c 11190 - SHAFT “input .. ou e e e 1
- 40 c 11191 GEAR - spur, inputshaft. .. .......... U e 1
41 c  112m WASHER - thrust . ., .. e e 12
42 c 11192 - SEAL AND RETAINER - oil (Includesref. 45) . . ... ...... .. ...... 2
43 c 11198 SEAL-oil ,........ R S 3
44 C 11194 PINION -output . oL . e e e 1
45 . C 11193 . GEAR-OUIDUL . . ..ot 1
4 oo N o v : Y og
Printed in U.5.A. o . August 1975




S

REF.
-46

47
48
49
80
51
52
53

1]
56
57

53 -

60
61
62

85
66
67

69
70

71 -
72

73

‘74

75
76
77
78
79

80

B1

82
a3
84.

‘85 .

~

PART NO,
¢ 11196
C 19538
C 19537
83- 412
F 53660
83- 514
221- 672
92- ' . 5
£ 11200
A 27999
c 11202
c 11203
c 11204
A 12652
C 11206
C 11205
cC 11207
R 21491
C . 11209
c 11210
c 1121
c 11212
F 19533
C 19541
C 19542
cC 11216
~C 1M208
cC 11223
Cc ‘10822
221- 13
C 19504
C - 19545
C- 10487
C 19448
C- 19450
‘C 10446
83 68
126- 28
Cc 10314
187- 1073

Printed in US.A,

CASE MODEL 210 COMPACT TRACTOR

HOUSING

BEARING -
BEARING -
BEARING -
BEARING -
BEARING -
"‘BEARING -

SEAL - ail

- axle

COVER ASSY. - transaxle (Includes ref. 54, 65, 57, 59 & 63)
CASE ASSY. - transaxle (Includes ref. 54, 55, 57 & 63)
SCREW - 1/4" x 3/4" NC socket head - s
PIN - dowel

C 18956 TRANSAXLE

DESCRIPTION

L T T T

ball

...............

!

41 .

........................

.......................................

-
.............................

.....................................

..........................................

L L R L T T T T T,

.......................................

L R L e R R R A I T I T T T R

...........................................

GEAR - spur e,
BEARING - thrust . ,
CARRIER ASSY. - differential
CARRIER ASSY. - differential

BUSHING - carrier assembly

........................

.........................

--------------------------------------

...........................
....................................
...............................

..............................

“O"RING-axlehousing ............... P e e Lo

WASHER - thrust, ., .-, ...,
WASHER - thrust
PLUG - pipe

WASHER

BOOT - shift lever
RING - boot mounting
HUB - rear wheel
SETSCREW - 3/8" x 1/2"" NC soc. .
KEY - Woodruff #18

4

L

..............................
........................................
...........................................

.....................................

August 1975

7

by



42

WK = *

PART NQ.

C 18809

219. 404
c - 17281
c 18811
164 42

C 17249

C 17250
13- '614
131- 178
138 2054
C 15564
195 .521
¢ 17087
Cc 1~14525

" 138 2064

C 13360
192 23
13 424

Printed in U.S.A.

-

s

-

CASE MODEL 210 COMPACT TRACTOR © & . " : a3
IMPLEMENT LIFT -
DESCRIPTION - - oL , REQ'D

LEVER ASSEMBLY - implementlift .......... .
FITTING - tube 45° .

SPACER - latch NN

...........................................

1

1

a

1
....................... 2
BRACKET - mounting top. . . .. e e e e e o1
BRACKET - mounting bottom . . . . . e 1
BOLT-3/8" x 7/B"NCheX, .. ...ouviinnnnnn. . . 4
NUT -lock 3/8” . ...... 4
p

1

2

1

1

1

...............................
R .

« PIN - spiral 5/16™ x 1-3/4" ... .. e $os ’ *

SPRING -liftlever . .

.....................................

=
X
w
I
m
B
o
T
=]
>
—
=
@
o
o

..............................

ROD-- lift lever, push’

......................................

-BUTTON - thumb . ... . [ bl

PIN - spirel 5/16" x 1-2‘3/5:” ...... e e e e e e e e
’ "“" - ’ ' . £ L ‘ I

8
.

DRAWBAR.AND TOW HITCH

DRAWBAR -\ oo e e

1
LOCKWASHER - 1/2” zincplated ... .. ................ P
BOLT - 1/2" x 1* NC hex zinc plated .. ... ... e 2

e -

August 1975




REF, PART NO. *
1. R 15106
2 A 43404
3 192- 20
4 ‘A 40702
5 A 72039
6 A 72040
-7 A 72038
8 R 15000
9 R . "16161
10 A 72042
11 A 72048
12 R 16147
13 A 41927
14 129 18-
16 192. 17+
16 R 16148
17 - A 72043
18 NSS .
19 R 15077
20 A - 25447
21 A 40736
22 A 40736
23 A 43495
24 126 111
.25 A 42127
26 NSS
27 A 41059
29 A 44433
30 . A 43499
31 A 43356
32. A 72046
33 A 72047
34 C 14344
35 192 118
36 A 25546
*37 NSS -
38 . NSS

' CASE MODEL 210 COMPAC'i'_ TRACTOR

C 16852 STARTER—GENERATOR,
(DELCO NUMBER 1101875) .
(USE A.70202 FOR SERVICE)

L]

DESCRIPTION

BOLT - through, . ... . ........ \"Ef/ ......... I
FRAME ASSEMBLY - commutator en

LOCKWASHER - 5/16"

HOLDER KIT - insulated brush . . . ... ....... e .

...............................

BUSHING - insulated, armature stud . e ST e e
"WASHER - armature stud .. oo o e e e
NUT - terminal stud #12-2dhex .. ... ... . .. 0

WASHER - insulated, field stud {Order A40702) .. .. ..............
COIL ASSEMBLY - field LH. ......... e

STUD - field terminal (Order A40702).......... e e R
BUSHING - insulated, field stud (Order A40702). . . ... ... ... .....
INSULATOR -fieldcoil ... ... ... ... ... ...... [
SHOE-pole . .................. e P e
SHOE-pole ......... e [, e e e

ARMATURE. . ... ... . R

KEY - Woodruff, armature. . ... ... e ke e e e e e
SCREW-pole .. ...t
- BODY - starter, generator {Order A70202) . ... .. .ovvunnoonn. ...
SCREW - #1032 x 1/2" round'head . .. ... ... [ AN
RETAINER ASSEMBLY - Dearing . ..uovvvvenrnenvnen e ... ‘

RETAINER - grease ‘

* Bearing retainer gasket and felt seal not required.'\
New retainer assembly services all older starters.

Printed in U.S.A.

BRUSH ASSEMBLY. . .......... e T

. PULLEY - starter, generatordrive . . . . ...\ ... e,
LOCKWASHER - 11/16" plated . . . ... .. ... . e e
NUT “armature shaft, driveend . ... .......0...... e
GASKET - bearing retainer (order item 29) .. . , . . CRTPP

"SEAL - felt {order item 29) . . .. .. e R .

)
m
R
o

]

" August 1975

s



. : ) Y a7
! CASE MODEL 210 COMPACT. TRACTOR )
i A 70202 STARTER—GENERATOR -
(DELCO NUMBER 1101970}
REF. PART NO. . DESCRIPTION - o ‘ ~ REQ'D
1° R 15106 BOLT - through {Includes Washer}. . oo et e e e 2
2. A 72104 FRAME ASSEMBLY - comrutatorend: % ... ............. .. 1
3 R 16087 RING - bearingretainer. ;. ... ..o i, 1
“ 4 - A 25481 BEARING - commutatorendball, ... ... ... .. ... ... . ..... 1
5 A 72039 HOLDER KIT “ground birush.’s, .. ... ..o .0 ..., 1
6 A 72040 © HOLDER KIT - insulatdd brushs . . . .. ... o
7 . A 72038 BRUSH ASSEMBLY. .. ... 1. ......... G e 2
g R 715090, - ARM-brushpressure....:.0,..c............ P C2
9 R* 16161 SPRING - brush arm, . . . . . S e .2
' 10 A 72042 COIL ASSEMBLY - field RH. . . ... ... ... ............. A
11 A 72048 . STUD - armature terminaly, . .. .................. .. SR 1
12 R 16147 BUSHING - insulated, armaturestud . . ... .. oot e, i
13 A 41927 WASHER - armature stud . .. .00 oo et e e 2
14 129- 18 NUT-terminal stud #1224 hex % . ... ... N 4
15 192. 17 . LOCKWASHER'- ‘terminal stud #12 . . . . . PSP 4
16 " R 16148 .-  WASHER - insulated, fieldstud .. .......... e 1
) 17 A 72043 COILASSEMBLY -field L.H. ~ .\ . ... ... .. ... ........ e oo
18 NSS o STUD - field terminal (See Ref. 40). . . . . e e e 1
19 R 15077 BUSHING - insulated, field stud:{Order A40702} . .. .. ... ooueun... 17
20 A 25447 INSULATOR - field cail . . . . . S 2
o2t A 40736 - .SHOE - pale, plain . . ...... o . SR e oo
22 A 40736 " SHOE' pole, notched . . . ... . f e e e 1
23 A 72041 ARMATURE . .. ....... e S
24- 7 126 111 KEY - Woodruff, armature. . N D e 1
285 74- 610 SCREW -pole . . .. .. P e 2 -
26 " NSS BODY - starter, generator {Order A70202) . .. ... .. uv e, eer, 1
27 173- 237 . SCREW-#1032x1/2"rd.hd. .. ... ... .. .. [ e 3
28 - 192-. 18 . LOCKWASHER-3/16"plated . .............. ............ 3
29 A 44433 ". . RETAINER ASSEMBLY -bearing - ................ e 1
*30 NSS GASKET - bearing retainer {order item 29) ....... e ie ey 1
; 31 A 43358 BEARING - ball, driveend ... ... ........ e e 1
;32 A 72046 . FRAME ASSEMBLY -driveend! . ......0... ... .. Bovee oo
33 . A 72047 - SPACER-pulley .. ... PR 1
4. 7 C 14344 PULLEY - starter, generatordrive. . ... .........co0uununenen..., 1
35 192 26 . LOCKWASHER-11/16"plated. . ................... e i
- 36 A 25546 NUT - armature shaft, driveend .. .. ........... e e i e 1
37 . A 43499 RETAINER - grease - . . . . . P P .
*38 NSS . SEAL - feft (order item 29} . .. ... _. e e e e 1
.38 NSS SPACER - armatureshaft, inner . ... ... ... ... .. .. . ... ..... 1
. a0 A 40702 KIT -‘5tud {Includesitems 16, 18and 19}. . ... ... ... ... ........ 1
* Bearing'retainer gasket and felt seal not requived.
* "New retainer assembly services all starters. '
i -
!
1

, o " Printed in US.A. ) L August 1925




L

" CASE MODEL 210 COMPACT TRACTOR _ ) T
. | . o
. ' R ELECTRICAL SYSTEM , _

REF. PART NO. DESCRIPTION . REQD
1 C 23023 "HARNESS -wire . . &%, .o .ounn e, ... P S S e 1
2 C 23024 HARNESS - Wite . oo vt e e e e e e e e et e e e e s 1
3 C 23025 HARNESS - WiTe . . oo vt e 1
4 C 145865 CABLE - battery™pesitive to solenoid {red, 10-1/2"), .. .. .. .. e i

¥ 5 C 23030 7 WIRE - regulator A" terminal to solenoid (white, 10”) . ............ 1
6 c 23029 CABLE - battery, negative {black, 18"} . .. ... ..\t o el 1
7 C 14553 SOLENOIDZStart, 12V, .ot ittt e ettt et et 1
8 A 70221 REGULATOR -voltage, 12V. . .. ... e, 1
9 C 14537 . CONNECTOR -headlamp . . .. .. ..ot e v, 1

10 C 18389 TAMMETER-30amp. . ... ... e T 1

11 Cc 2257 HEADLAMP ASSEMBLY - 12V. (repairspage 51} ... .. ......... ... -2

12 C 16852 - STARTER-GENERATOR - 12V . (repairs page 45) Delco No. 1101875 . .. ' 1

12 A 70202 STARTER-GENERATOR - 12V. {repairs page 47) Delco No. 1101970 . . . 1

13 C 18998 SWITCH -strip o v i ee e e eee e e .. e 1

14 c - 18115 SWITCH -strip . oo e i e ? S T

15 c 18197 BATTERY - 12V, ... oo Rl e

16 <& 23010 SWITCH ASSEMBLY - ignition {includes key). . ... .. ..vuuennnonn. 1

17 C* 23013 KEY - ignition. .. ov v vniine .., e 1

18 C 22765 SWITCH-PTO ... v e e S

- 19 7 KO 231281 COIL*- ignition, 12V, ... oo v v u .. e 1

20 M 20007 SPARK PLUG - lincludes gasket). . ... ............ e PR 1

21 - A 27251 C GASKET -spark pltg . v v vt e e i e o1

22 - C 23401 C CABLE - hjgh tension . . ot et e et e 1

23 . KO 230722 CONDENSER . .5 ... 0t iie e M e 1

24 1223 20 FUSE - 20 amp (inciuded in C.23023 harpessl . . .. ... ... ... I 1

25 C 23027 - WIRE;PTO switch tostrip switch (black 10”) . . .. ... ... . ...\ e t

A 1

TAIL LAMP {Optional) , o

1 A 20965 LAMP ASSEMBLY - floodand tail ..t .ovvvn. .. e 1
2 B 50265 MOLDING - lamp retaining-. . .o v v v v v v v en . fe e 1
3 10934 - SCREW-molding ............... e e 1
4 A 40855 LAMP - sealed Unit. . o oo oot e e e 1
5 B 50273 © BULB-red15cp.12Volt. ... .............. e T
6 B 50273 WIRE -switch. ... .......... el T e e ‘2
7 173- 73 SCREW -wire . = .. ........... S F e e i - - 2
8 193 - 4 LOCKWASHER - 1/8” .. .. i 2

9 NSS " SWITCH - (order A43182 kit below) -+ - v oo vv v eve e een.n. 1

10 NSS KNOB - switch {order A43182 kitbelow). . ......... R IN 1

11 A 39888 NUT -switeh. . ... .. .o ie i v e e s e 1

12 10027 SPRING - terminal. . ." v cv i eiee s e e e 1

13 NSS " BODY - {order A20965) . ... ... ...utiurirnnn. P 1

14 B » 50293 T OTERMINAL - Wil . v v vvv s e et e e i i e . 1

15 129-, 105 TONUT-1/2"NCheX v ovvee e eenenn . 1

16 192- 23 © LOCKWASHER - 172" .ottt e e i ieeanan e . 1

17 10923 WASHER -bearing”™ . . .......... ... .... e e e 1

18 *113-~ 209 BOLT-3/8"x 1-1/2"NChex, ZP. ...... e 1

19 192- 21-- . . LOCKWASHER-3/8" ZP...... P T 1

20 128- 103 . TNUT-3/8"NChex,ZP. ................. e 1

21 A . 34046 . BRACKET--mounting, tail lamp. . . .. .. e P 1

A 43182 KIT - switch, tail Tamp-{ingludes knob) . 2. .. ..vrveneneeannn.s 1

Printed in U.S.A. , o - © T~ August 1975




N as ahad e L4

REF. . PART NG -

Printed in U.5.A.

1 .G 23011
2 . c 23012
3 131- 629
4 187- 1047

C 22571
5 NSS .
5 C . 14305
7 . C 14304
8 c 22573
9 113 103
10 192- 20
1 . 196 520
12 . 120- 102
13. 111- 202
14 111- 108
15 129- 107
16 =113~ 102
17 - 129- 122
18 . C 14599
19 129- 27
20 192- 18
21 169- 131
22 187- 1844
23 C 18788
24 13- 612
25 192- |
26 " NSS -
27, 182- 523
28 € 19254
29 . C 17548
30 192- 10
31 173  296.
32 182- 528
33 129. 37
34 M3 1
. 35¢ 129- 77
36 J86 513
37 C 19248
C 19521
Y
o
1 dBNSS -
2 KO 275182
3 V| 34421
4 c 23870 -
5 V34426
6 V34423
7. 187- 408
8 173- 224
9 193 - 5
10 C 24135
11 NSS

CASE MODEL 210 COMPACT TRACTOR

&

3

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

_NUT - switch mounting
LOCKWASHER -

NUT - speed type ’UU*"

SCREW - #8 x 1/2"" self tappmg, round head Phillips
HEADLAMP ASSEMBLY
. RECEPTACLE - headlamp {order C22571).
BULS - headlamp

WASHER-SHS”phm,ﬁndpmﬁd
NUT - 5/16" plain, zinc plated

BOLT - 1/4” x 3/4" NC round head, square neck
NUT - 1/4"'NC hex

------------------------------------

internal tooth .

..........

................

..........

..................................
......................................
.....................................
.............................
...............................
......................................
...................

|

N = L0000 =R =t = 2 PIR B = N = - N B =

BHACKET starter generator adjust ..................... S
NUT-#10NFhex. .. oo i e
LOCKWASHER - #10 .. ... .o e e
SCREW - #8 x 5/16'" NC fillister head .........................
SCREW-#10x 1-1/2" NF selftapping . ;... .. .oouunnr o .
SUPPORT -starter generator . . ..., ... ... uuun, /vl ...,
BOLT - 3/B" X 3/4" NCHEX .o evvvnsnnesne s
LOCKWASHER - 3/8" . .. . ..o v oo 2
SUPPORT - starter generamr adjust (serv:ce withC18999) . .. ......" 1
SCREW - #10x 7/8" binderhead . & .. ... ..... ... . ... .- 2
WASHER - nylon 13/64”. . ... 1
GROMMET - WIrE e e 1
LOCKWASHER ... ... ... ... v 2
SCREW-1/4"-20x 1/4" zincplated .. ... ... ... S 2
SCREW - #10- 32 x 1/2” zinc piated, pan head. . ... .0 .. L L. 2
NUT - #10 - 32 zinc plated . . . . . . e e e, L 2
BOLT- 1/4"-20x 1/2" hex head, zincplated . . ................ 2
NUT - #10-32square . . oun e e oo 2,
WASHER - #10. .. ... ... . e T -2,
HOLDER -stripswitch . .. .o oo i et e 2
CLIP - wireholder T 1
BREAKER CONTACTS
LEAD - breaker contact {order from local supplier} . ... ... ......... 1
CCLIP - WiTE . et e e e Y 1
SCREW - #10 x 3/8" fillister bead, sems . . ... ... cvon e .. 4 .
ROD - breaker contactpush™ . . ... 0Lt 1
"COVER - breakercontact . ... ........ o e . 1
GASKET -Covern ... v e e 1
SCREW - %6 x 3/8" Self-Tapping - . . ..., ... . 1
SCREW-#8x 1/4" NCroundhead .. .... ... ... 'vu'ounnoo. .. 1
LOCKWASHER - #8internal tooth. . ... .......uvue oo, 1
POINT SET - breaker contact, ... v.ve vt s e e v e e e e e et 1
BRACKET -breaker contact .. ... ... ... .uivevesesnnnon.. 1
’ April 1977

e




e LI '

]
m
m

'

orr

| /—I.mml-—clg

! ——aNITION ="

\—nunv--r@

ATTACHMENT
DAL

" AMMETER

SHIFT PATTERN
Q 3

P

CLUTCH
BRAKE

KErP ALL HHWLDS W PLACE

MOLOK ATTACHMENT

IEFORE 4T, )
DUVl AIB DIPIIII CLUFCH/BRALY PYDAL.

o rrax TAtIte miaca
PARKIHD

MEUTRAL

b T
" Arr.u:unuﬂ' AL

BRAKE, DOENOAG
BT o LeomiE AND Rt Ovi mrTOR

T—

cauron lmv—— AND TATT FON ALL MOVIMINE TG
INTHYd TIACTON, SEAOLE 33 KVICESG DR

et =) Mnlll'n TQ TRACTOR AND/OR ATIACHMENTS

KAEP PROPLE A0 FITH & KAFY DEETARNCE AW 5T PROM THE MACHIL

ATFACHWENT
Ly

N2 O OOUD M AW

-t

few

GASOLINE
ONLY

Printed it,1 US.A.

) CASE MODEL:210 COMPACT TRACTOR - : - 53
ot DECALS
PART NO. . .+ .  DESCRIPTION ' ‘ ' REQD
321 2499 DECAL - hood L.H, {used prior to /N 9720718) ... ...l 1
321- 2488 DECAL - hood R.H. {used prior 1o S/N9720715) . ... ............. i
321- 3588 DECAL -instrument panel. . ... . ............. ... .. ... - 1
321 1423 DECAL “CASE" on seat back [used prior to'S/N 9720715} .......... . 1
321- 2110, DECAL -parking brake. . ... e e e e e e 1
C i4066 DECAL-ga500ine, « oo i e e s i
321- 3900 BECAL -clutch, Brake .. . ..o i e i
321- 4161 .. DECAL - hood top (used S/N 9720715 and after) ...................... "
321 4357 g DECAL - hood, R.H. {used S/N 9720715 and after) shown . ......... e . r1
321 4158 “* DECAL - hood, L.H. {used S/N 9720715 and after). ... ............ 001 1
32 4149 " ;DECAL- fender, 210" {used S/N 9720715 and after} . .. i 1
321. 2677 "DECAL - fender, “CASE" (used S/N 8720715 and after) ................ M
. 2
‘:JL-- - 1 B
Ty

April 1977



REF.

14
" 15

16
17
18.
19
20
-2
22
23
24
25
26

—_ e
WN 200010 WM =

PART NO.

c
<.
113
192-
129-
C

c

c
195-

132-.

196
132

£
113

S C

c
113
129

113
113
113
192

129-
129

Printed in U.S.A

19514’
19497

424

23

105
14568
16097
19502
529
-48
545
306
19501
207

19516
19517
607
107
19499
an

© 19496

257
103
20
19408
103
102

»

5

"' CASE MODEL'210 COMPACT TRACTOR

J 21 SLEEVE HITCH

* DESCRIPTION

HITCH ASSEMBLY ' -

HANDLE - lift .

PIN - drawbar ..

PIN - cot;er 18" x 1"
_WASHER - 3/4" flat
“PIN - cotter 3/16" x 1-3/4"

SPRING - assist

BOLT - 3/8” x 1" NC {Replaces. transaxle maotnting bolts)

when attac:hmg spring brackets

BOLT - 5/8" x 1-1/2" NC hex=
NUT - 5/8” NC hex

SLEEVE - pivot

LATCH - hitch, .

" BOLT-3/8" x 2- 1/2" NC he)_c
- BOLT - B/16" x 1" NC hex

LOCKWASHER -

"BRACKET - lift stop -

NUT - 3/8" hex .

L T T 3L T T S, I

BOLT - 1/2" x 2" NC hex

Ble". ..... .

August 1976

NUT - UZ‘NChu K” oo

........................................

............................

;

55

MNN_uﬂ—bM-a.hmm_'a—l

N= =2 NN=S=RNRNRNR0 - o B



56

-

v
/N
rd / el
. / "-;‘-‘.“ =
’I",“‘ . nry
/ //A‘ J‘....“.\ s \:.
- 4 :, o Y L ‘|‘
- ' Fr LA 3 1)
. s ] LI T Ly
o i ) vy Tt Y Yy
' . ., IR ! A
1 . ._f'+, " L ':
. < ) o

- )
Al
£
1
£
1
b
bl -
-
.

A -

1 a o °
, ]
€ - *

'
i
'
* -
-~
. .
.
o
»
.
-
:
N .
s i
L
a
~
- - ’ 5
; -
|
ll * K
- \‘
v
-~ . v i, "
. r

© CASE MODEL 210 COMPACT TRACTOR

D8 WHEEL WEIGHTS

REF.  PARTNO. " " DESCRIPTION -

. NSS .
©111- 532
192. 23 ] _
129° 05,  NUT- 1/2" NC hex

@

WEIGHT - wheel 12 {Order a5 Machiner

LOCKWASHER - 1/2" zinc plated

BN

-~

-
’ ‘ ¢

Fk : '
- Printed in J. §. ‘A7

e

y‘}Rm)

BOLT - 1/2" x 3-3/4"" round head, square neck, NC, zinc plated

...................

87 -

August 1975




CASE MODEL-210 COMPACT TRACTOR oo 59

v

MODEL H18 FRONT END WEIGHT BRACKETS

.  REF PART NO. - . DESCRIPTION y REQ'D
! 1 C 16581 . BRACKET -mounting . .................... . . S
2 C 17161 BRACE - rar oo vt ot e e e e e e e e 1
-3 C 17162 BRACKET - weight mounting. . . . . e e e e e 1
4 13 417 BOLT - 1/2” x 1-1/4" NC hex,zincplated . . /.. ... ... e .. 6
) 5 113 443 BOLT-1/2" x 6-1/2"NChex .. ............ ST . 2
6. |25 108 NUT - 1/2"NC hex, zincplated .. .......... N 8
7 192- 23 LOCKWASHER - 1/2" L ettt et et e 8
. 195-  533° °  WASHER-1/2" zincplated . ... .. ooumnoue . 8
’ ; MODEL H13 WEIGHT BOX ,
1 C. 17859 °  FRAME™ weightBoX - . et oe s e ieso el N "1
- 2. C 17863 BOX - Weight ... vee ettt it 1
3 C 17860 SUPPORT - weight BOX . L ot vt ettt e e e e e 1
4 C 17636 PLATE-hitch. . ......... [ T -1
- B 111- 317 °  BOLT-3/8" x 1" round head, square fieck. . ... .. ............... 3
& 113 207, BOLT - 3/8" x 1" NCheX . . . vttt et e e e e 4
7 129- 103 NUT - 3/B "  NC MEX & vt e ot e e e e e e e e e e e 7
8 . 192- 21 LOCKWASHER - 3/8" ..ttt e e e e e 7
g 195- 525 S WASHER - 3/8" .. ... e e 7
' N
~ hY
- - P W L3
!
I -
Printed in U.S.A. . . August 1975

&+ o




. : } . . NUMERICAL INDEX A )
60 | NUMERICAL INDEX . ‘ . | - A ' : 61
: : . T « PART PAGE REF. - PART PAGE. REF.. ' PART : PAGE )
PART PAGE REF. _ PART © PAGE  REF. PART PAGE  REF. ng. " - NO. NO. NO. . NO. NO. . NO. . NO. ggF
NO. NO. NO. NO. © NO. NO. NO. NO.  'NO. ~ . .
; : - o c 16448 19 3 C = 18998 49 13 C 22698 9 13°
: ~10923 49 17 A 72047 47 33 - C 11216 . 41 71 ¢ 16449 19 1 C 19246 51 37 C 22699 1 23
10927 49 . 12 s A . 72048 45 11 C 11222 390 . 38 ¢ 16581 59 1 |© ¢ 19254 51 28 c . 22700 11 34
10934- " 49 3 A- ' 72048 7., 1 C 11223 41 3 ¢ 16692 © 31 18 C ‘19324 - 3g 4 c 22738 13 9
35012 - 39 3 A+ 72077 17 3 C 11529 15 18" ¢ 16786 23 13 c * 19397 35 10 . C 22738 15 13
40035 .9 20 A 72099 17 5 c 11545 . 15 19.¢ 16796 . 187 20 C 19417 . 27 6 - C 22738 17 2
40035 ° 11+ 28 A 72103 17 8 c 11906 29 > c 16852 49 12 C~ 10448 41 79 .C L 22747 . B " 2
A 10326. . 19 22 A 72104 47 2 c 12081 29 3 ¢ 17067 - . 43 13 -1 ¢ 19450 41 80 C 22765 49 18
“A 11538 39 24 B 50223 49 5 C 12110 29 5 ¢ 17182 27 4 . C . 18472 23 C . 22775 25 5.
A 12652 41 59 B 50255 49 2 c 12111 29 6 ¢ 17161 . '59 2 C 19496 55 20° c 22778 21 '3
- A 20965 49 1 B 50273 49 6 C 12224 19 2 ¢ 17162 59 3 - C " 19497 55 2 c 22817 25 3
A 25447 45 20 B 50293 49 14 c 12370 . .29 7 ¢ 17249 . 43 5 C- 10498 s 24 p 2818 .8 12
A 25461 "47 4 C 10314 29 2 C 12975 31 20 ¢ 17281 . 43 3 C 19501 " 55 13 C ° 22860 5 14
A 25546 47 36. c . 10372 5 8 c 13106 29 T ¢ . 17636 59 4 C 19614 55 [ 1 C 22874 21 7
A 27001 g 23 C 10372 13 13 . 'C 13106 31 C 17717 19 1 c 19516 55/ 15 C 22889 5 10
A 27261 49 21 c 10446 41 81 C 13360 a3 1 g 17859 ., 59 1 c 19517 55 /. c 22894 21 1
- T A 27287 39 26 C 10487 4178 € 14066 3 . 6 ¢ . 17860 59 3 C 19521 51 Co- o 22903, 21 8
' A 27365 11 39 . o 10657 15 14 C 14157 15 15 ¢ 17863 59 2 C -« 19536 39 23 C 22904 19 -2
A 27999 . . 41 .55 C 10678 5 3 C 14200 3t - B ¢ 18014 31 2 c 19537 41 48 c 22921 21 3
A 30881 29 10 C 10822 41 74 C 14201 31 7 ¢ 18016 31 1 C 19538 41 47 c 22941 25 1
A 32181 38 - 2 {*C 11162 3 5 C 14229 51 2% ¢ 18017 ° 31 21 C 19539 39 1 c 22998 21 2
A 34046 49 21 C 11163 39 6 c 14291 23 ¢ ., 18097 9 24 c 19540 39 19 C 23004 21 22
A 37247 21 1 C 11165 39 8 C 14304 » 61 ¢ 18097 11 34 c 19541 41 69 c 23010 49 16
A 39519 21 8 . C 11166 39 9 - C 14305, 51 6 ¢ 18097 ‘' 13 6 c 19542 41 70 c 23011 51 1
v 39888 49 11 o 11167 39 11 c 14344 45 4 ¢ 18098 19 14 C 19544 41 76 C 23012 51 -2
" A 40702 45 4 c 11168 39 12 C 14344 47 - 34 5 . 18099 19 30 C 19545 a1 77 c 23013 49 17
. A 40702 47 40 C 11169 39 13 C -~ 14345 3 0 ¢ 18101 9 18 C. 19546 39 22 C 23023 49 1
A 40736 45 21 C 1meze 39 0 14 c 14399 " 26 ¢ 18103 112 C 19547 3 34 7| ¢ 23024 49 2
0 A 40736 45 - 22 =C . 11171 39 15 C 14419 33 26 ¢ 18103 ° 19 .27 C . 19552 37 12 ¢ . 23025 49 3
A 40736 47 21 C 11173 39 ° 20 c 14506 19 . 4 ¢ 18115 .49 . 14 C 19553 33 19 C ' 23027 49, 25
A 40736 47 22 C 11174 39 21 C 14525 43 14 ¢ 18147 a7 15 . C 19553 35 g o 23029 T4 6
A 40855 - 1 - C 11177 39 25 - C 14534 . 27 12 ¢ 150 2% ° 9 C 19688 33 29 C 23030 49 5
. A £1927 45 13 [ ¢ 11178 39 16 c 14537 49 9 ¢ 1853 25 5. c 19767 21 15 p 23023 23 12
! A 41927 47 .13 C 11179 v 39 . 27 C 14553 49 7.¢. - 18197 .49 . 15 c 19803 " 23 C 23049 15 1
. A 41959 45 27 c 11180 . .39 28 C 14565 49 4 ¢ 18216 - 5 3 C 19867 21 12 C 23049 Tz
’ A. . 42127 45 25 C 11181 3, 29 C 14568 .. 55 . 6 ¢ 18389 . 49 10 C . 19869 33 4 c 23051 11 7
A we 43182 ° 49 C 11182 39 30 C 14599+~ 51 18 C 18711 31 12 c 20036 21 7 C 23108 13 8
. A 43356 45 31 c ., 11183 39 31 - C 14690 . 15 23 ¢~ 18733 75 21 C. 20053 21 20 C 22108 RT3 2
A o 43356 47 - 31 c 11184 39 32 C 14908 » H 44 o 18777 29 2 C - ° 20082 25 23 C 23171 15 9
A 43494 - 45 2 c 11185 39 33 C - * 14806 - 21 e 18779 29 .3 . C 20093 21 5 c 23245 23710
A 43495 45 23 C 11187 39 36 C 14953 11 3B 18788 54 23 c 20107 7 . 14 c 23391 23 18 -
A 43499 45 .30 c 11188 39 36 c- 15008 31 16 ¢ 18793 19 3 - C 20193 19 . 36 C 23401 49 22
A 43499 47 37 C - 11189 -39 37 c 15410 27 g e 18809 43 1 c 20194 19 37 & - 23452 35 14
A 44433 - 45 29 c 11190 39 39 T C 15514 33 - 23 ¢ 18817 43 4 c 21526 29 13 c 23456 . 35 4
A 44433 47 29, C 11191 39 40 C ' 15515 .23 7 ¢ 18812 29 - ] C 21527 - 29 - 1§ C 23467 33 28
A 70062 29 9 c ez .3 42 C ' 15556 - 23 1Mc”™  1ga1s 11 . 43 C 21528 29 18 c 23516 - 33 20
A 70090 5 7 C 11193 39 45 G 15557 . 23 8 C 18890 5 0 C 21530 29 12 Cc 23522, 33 1
- ©A 7018 29 8 o 11194 39 44 C 15564 . 43 1 g 18907 . 23 > ¢ m™18g4 37 % 4 C 23529. 33 10
A " 70202 49 12 C 11195 39 43 C 15718 23 3¢ 18908 973 15 G 21587 37 1 C 23530 .33 14
A 70221 49 8 o 11196 41 46 C 15721 23 21 ¢ 18918 35 12 \C 21506 23 11 C 23531 33 12
A 72038 - 45 7 o 11200 a1 54 C 16097 55 7c 18919 35 B3 | cC 21795 33 27 c 23535 33 17
- . A 72038 47 7 | c 11201 39 41 C 16129 - 27 8 ¢ 18940 23 17 C 21814 . 1 1 1 D 22988 19 4
, ) A 72039 45 5 C. 11202 41 56 c 16200 31 4 18957 39 7 C | 21984 " 15 16 F 19633 41 68
) A 72039 47 5 C 11203 41 57 C - 18239 25 % e 18961 35 1 c 7 22023 25 7 F -~ 10842 17 12
‘ & *A . 72040 47 6 C 11205 41 61 C 18363 15 - 17 ¢ 18966 .33 11 c 22568 " 29 19 F 59014 .23 14
A 72041 - 47 23 C - 11206 41 . 60 C 16373. 25 186 C 18974 a3 7 C 2571 49 11 KO 200372 . 17 12
. . A 72042 45 10 c 11207 4 ¢ 62 - C 16374 25 17 ¢ 18083 37 17" c 29571 51 ~° KO 200380 170 1
A 72042 47 10 C 11208 41 - 72 C- 16379 37 - 14 ¢ 1go8s 37 1 7| ¢ .22573 - 81 8 . KO . 200383 .17 4
' A 72043 45 17 c 1209 ° 41 64 . C 16404 27 2¢’ 18986 37 13 | c 22671 - 23 9 KO ° 200408 - 17, 7
A 72043 47 17 C 1210 41 65 C 16429 27 7c 18988 37 "9 | ¢ 29674 5 1 KO, 230011 7 20
- ! AT 72046 - 45 32 o 11211 41 . 66 . C 16446 27 14 A 18992 31 5 c 272684 15 1 KO 230170 7 16
, A 72046 47 - 32. C 11212 41 867 | ¢ 16447 27 14 & 18996 57 3 N ) ;
; A - 72047 45 33 . - : (
A I




62 NUMERICAL INDEX
PART PAGE' REF. PART PAGE REF. PART PAGE REF
NO. NO. NO. NG. NO. NO. NO. NO. NQ,.
‘ &
KGO 230170 1 9 KO 270158 11 2
KO 230675 =« 17 1 KO 270889 1 3 ; :
KO 230722 49 23 KO 275066 b7 26 HARDWARE CODE NUMBERS

231032
231032
231052
231281
231355
235003
235004 .
235007-8
235007-5
235008
235010
235011
235025
235025
235026
235047
235048,
2350485
235053
235057
235070
235070
235084
235085
235086
235117
235118
2351255
235125-S
235207
235277
235278
235287
235288
236289
235290
235353
235353
235447
235448
235476
235496
235631
235652
235748
235757
235757
235818

2358286 ¢

235951
236675
237064

KO ©,237277

237421
237423
237455
237520
237658

2376538

237727
23789%
2406013

I

S L L L L LN ITN T AT VO DT I DDV IDOZ

275067 .
275143
275144
275144
275182
275220
275341
275341
275341
275690
220474
235139
235567
235569
235571
235611
235616
235845
236919
237559
237653
237871
236364
236327
235646
32763
20007
- 2815-N
15077
15077
16087
15090
15090
165106
15106
16147
16147
16148
16148
16161
16161
16287
16287
16287
21491
34345
34404
34419
34421
34421
34423
34423
34426
34831
5063-S
5063-S

u

7
7
7
13
51
7
5
13
15
19
51

[(eR{al{o (s NioNie}

113-
113
113-
113-
113

113-
113-
113-
13-

48

48
410
440
514
612
614
108

18
510
412
810

68
412
514

WO GOk &bk W

208
208
209
209
209
219
257
417
421

11 19
15 3
15 7
38 17
25 10
51 24

11 13

PAGE

NUMERICAL INDEX

PART REF. PART PAGE: REF, PART PAGE  REF.
NO. NO. NO. NO. NO.- “NO. NO. NO. NO.
113 424 27 3 132- 336 37 19 192- 23 B9 7
113 424 43 3 138- 26 21 6 192- 26 47 .35
1183 424 55 3 138. 06 35 3 192- 116 45 35
13. 443 59 5 138- . 09 20 4 193- 4 49 8
113 607 55 16 138- 319 25 18 193- 5 51 9.
121 106 25 4 138- 2040 33 30 193 6 5 g
121- 106 27 13 138- 2054 43 10 193 28 18 10
126 16 31 17 138 2054 43 15 193- 56 19 8
126 16 35 g 151- 210 19 5 193 76 23 5
126- 16 37 2 163- 24 21 21 193 107 11 w29
126- 28 a1 83 164- 40 23 4 195- 104 . 21 17
126- M 45 24 164- " 42 43 5 195- 104 75 12,
126; 111 47 24 164- 50 19 9 195- 104 33 9
129 17 19 7 169- 131 51 21 195. 104 33 18"
129 18 45 14 173. 73 49 7 195 104 35 ‘5
129 18 47 14 173 215 15 21 185 104 37 5
129 27 51 19 173- 224 51 8 185 126 2, 18
129 37 19 20 123- 237 47 27 185 513 51 .36
129 37 51 33 173- 298 51 31 196 518 19 10
120. 77 51 35 175- 436 11 22 195 520 51 1
129 101 21 6 177- 94 5 ] 195 521 43 12
129. 101 51 15 178- 868 33 3 195- 525 59 9
129- 102 5 6 178- 858 35 15 195- 529 * 5§ 9
129- 102 25 19 178- 858 37 3 195- 533 59 8
129- 102 33 25 182- 523 51 27 195- 541 9 25
120 . 102 51 12 182- 528 51 32 195- 541 11 36
129 102 55 26 187- 408 51 7 195. 545 55 11
129 103 11 25 ; 187- 1036 19 33 195- 2021 27 10
129 103 33 13 187- 1036 35 11 195. 2021 31 9
129 103 37 1 187- 1046 29 11 195- 2069 31 15
129 103 49 20 187- 1047 51 4 195- 2069 33 15
129 103 55 25 187- 1073 41 85 205- 27 11 "' 30
120. 103 53 7 187- 1844 51 22 211- g 39 10
129: 105 49 15 192- 17 45 15 214- 10 15 4
120- 105 55, 5 192. 17 a7 15 214- 272 5 11
129- 105 57 4 192- 18 19 6 217- 292 15 24
129 107 55 17 192. 18 47 28 219 17 29 20
129 122 51 17 192- 18 51 20 219- 403 29 4
129 143 11 a6 192- 19 21 5 219- 404 29 6
129 165 29 15 192. 19 51 30 219- 404 31 19
129 365 |2 17 192- 20 5 5 219. 404 43, 2
129 409 M5 5 192- 20 15 6 221- 13 11 75
129 409 7 1 192- 20 25 " 221- 672 a1 52
129 409 19 " 1 192- 20 31 10 221- 1412 11 45
129 504 15 22 192. 20 33 24 223. 20 49 24
131 &7 21 23 192- 20 45 3 321- 1423 53 - 4
131 178 21 16 192- 20 51 10 321- 2110 53 5
131- 178 37 8 192. 20 55 23 321- 2498 53 2
131- 178 43 9 192- 21 11 32 321- 2499 53 1
131- 301 9 28 192- 21 19 7 321- 3588 B3 3
131- 301 11 37 192- 21 23 6 353- 442 “ 2 13
131- 629. 51 3. 192- 2 25 13 353- 462 21 4
131 1112. 31 8 192- 021 31 14 '
131 1113 31 3 192. 21 33 6
131 1318 25 22 192- 21 35 6
132- 46 25 8 192. 21 49 19
132 46 37 6 192- 21 51 25
132- 48 21 10 | 192. 21 59 8
132- 48 55 10 192- 23 27 ' B
132- a1 21 a 192- 23 29 14 -
132- 306 65 12 192- 23 43 2
132- 310, 33 16 192 23 49 16
132- 310 37 16 192- 23 55 4
132 an 29 8 192. 23 57 3




